SMITH TITANIUM

2024 LYNX MIDGET BOLT KIT

Application Part Description Part # Qty
Floor Pan Bolts 10/32 x 1/2 hex head HH-10-32-500
Fuel Shut Off Bolts 10/24 x 3/8 button head HH-10-24-375
Throttle Housing 10/32 x 5/8 hex head HH-10-32-625

Torque Tube Hoop Bolts

10/32 x 1-1/4 hex head

HH-10-32-1250

Fuel Block Bolts

10/32 x 1-1/4 hex head

HH-10-32-1250

Nerf Bar Bolts

10/32 x 1-3/8 hex head

HH-10-32-1375

Brake Reservoir

1/4 — 20 x 1/2 reduced hex

RH-250-20-500

Fuel Tank Cap

1/4 — 28 x 7/8 button head

BH-250-28-875

Throttle Pedal

1/4 — 28 x 2-3/8 hex head

HH-250-28-2375

Rear Rotor Bolts

5/16 — 18 x 3/4 reduced hex head

HH-312-18-750

Half Box Mount

5/16 — 24 x 7/8 hex head

HH-312-24-875

Master Cylinder

5/16 — 24 x 3 hex head

HH-312-24-3000

Panhard Clamp Pinch Bolt

5/16 — 24 x 1 hex head

HH-312-24-1000

Brake Pedal through Rod End

5/16 — 24 x 1-1/2 hex head

HH-312-24-1500

Steering Collar

5/16 — 24 x 1-7/8 hex head

HH-312-24-1875

Motor Plate 5/16 — 24 x 2 hex head HH-312-24-2000
5/16 — 24 x 2-1/4 hex head HH-312-24-2250
Brake Pedal 5/16 -24 x 2-1/4 (has 1-3/4 shank) hex head HH-312-24-2250

Torque Ball Housing

3/8 — 16 x 3/4 reduced hex head (no washer needed)

RH-375-16-750

Power Steering Mount

3/8 -16 x 7/8 hex head

HH-375-16-875

Front Wheel Studs

3/8 — 16 x 1-1/4 button head (Front Hub Stud Kit with nuts)

FHBST-DMI-WI-KIT

Motor Bolts

3/8 -16 x 1 hex head

HH-375-16-1000

3/8 — 16 x 1-1/2 hex head

HH-375-16-1500

3/8 — 16 x 2-1/2 hex head

HH-375-16-2500

3/8 — 16 x 2-5/8 hex head

HH-375-16-2625

Rear Caliper Bolts for Rear End

3/8 — 16 x 1-3/4 reduced hex head drilled for tie wire

RH-375-16-1750

Torsion Stop Bolts with Nuts

3/8 — 16 x 1-3/4 adjuster bolt and jam nut

WA-KIT-MID

Steering Clamp

3/8 — 24 x 1 hex head

HH-375-24-1000

Front Caliper

3/8 — 24 x 1 reduced hex head drilled for tie wire

RH-375-24-1000

OSHINN N DY N P P KOV) RN SN K0 B N RGN D CR BN P I G ) [N EooN B el DO Il SR DN TSN [N Fe




Torsion Arm and Stop Pinch Bolts 3/8 — 24 x 1-3/4 hex head HH-375-24-1750 4
W-link Pin through Heim 3/8 x 1.140 PIN-375-1140 1
W-link Pins 3/8 x4.010 PIN-375-4010 2
. 7/16 — 20 x 1-1/2 reduced hex head drilled for tie wire RH-437-20-1500-D 4
Steering Arm Bolts
7/16 - 20 x 1-3/4 counter sunk CS-437-20-1800 2
Front Rotor Bolts 7/16 - 20 x 1 countersunk torx CS-437-20-1000-FT 3
Front Radius Rods through Axle 1/2 — 20 x 1-1/4 reduced hex with 9/16 head RH-500-20-1250 3
Panhard Clamp Radius Rod 1/2 — 20 x 1-3/8 reduced hex with 9/16 head RH-500-20-1375 1
Radius Rod to Frame/Birdcage 1/2 — 20 x 1-3/8 reduced hex with 9/16 head RH-500-20-1375 7
Front Axle ONS 1/2 — 20 x 2.100 shock stud ONS-500-20-2100 4
Tie Rod 1/2 — 20 x 2.350 ONS rear arm shock stud ONS-500-20-2350 2
Pittman Arm ONS 1/2 - 20 x 2.475 ONS ONS-500-20-2475 1
Combo Arm Spot Face 1/2 — 20 x 2.225 ONS ONS-500-20-2225 1
LR ONS 1/2 — 20 x 2.645 ONS rear arm shock stud ONS-500-20-2645 1
RR ONS 1/2 — 20 x 2.645 ONS rear arm shock stud ONS-500-20-2645 1
Birdcage Torsion Heim Bolts 1/2 — 20 x 3-1/2 hex head HH-500-20-3500 2
10/32 AN washer 10/32 AN washers SSW-10-32 8
1/4 AN washer 1/4 AN washers SSW-250 13
5/16 AN washer 5/16 AN washers SSW-312 24
3/8 AN washer 3/8 AN washers SSW-375 30
1/2 AN washer 1/2 AN washers SSW-500 3
10/32 steel nylock nut 10/32 steel nylock nuts SNLN-10-32 14
10/32 steel jet nut 10/32 steel jet nuts SJTN-10-32 30
1/4 -28 steel jet nut 1/4 -28 steel jet nut SJTN-250 1
5/16 -24 steel jet nut 5/16 — 24 steel jet nut SJTN-312 15
5/16 — 18 titanium nylock nuts 5/16 -18 titanium nylock nuts (for rear rotor) TNLN-312-18 6
3/8 — 16 titanium nylock nuts 3/8 — 16 titanium nylock nuts TNLN-375-16 2
1/2 — 20 titanium jet nut .330 tall 1/2 — 20 titanium jet nut .330 tall TJTN-500-20-330 16
1/2 — 20 steel black nylock nut 1/2 — 20 steel black thin height nylock nut SNLN-500-20 4
Torque Tube Stud Kit with Titanium Nuts TT-STUDKIT-TN-TP-M 1
Fuel Tank to Frame Kit 4 pcs — 5/16-18 x 3/4 RH Drilled FTF-KIT 1
Left Rear Upper Shock 1/2 — 20 x 1-3/4 reduced hex RH-500-20-1750 1
Top of Right Rear Shock 1/2 -20 x 2.100 ONS ONS-500-20-2100 1
1/2 x .125 spacer Radius rod plate — goes between heim and plate 2




	Contents Only

